EROATOMN LAB.

FCCI/IC

TEST REPORT

Report No. :

FR710210-01

Data: 6

File: D:\Projecti2007Q2\5 M7 10210-01\Part 15CH28WLANWAS 1b Tx_ChO1.EMI {18}

Lewvel (dBuV/m)
97

Date: 2007-05-0

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

-6iB

49

R "

e R ——

g 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete} Frequency (WHE)
Site ¢ DECHDR-HY
%ﬁ?di tion : HF nNT(s I81-0B0S1 6 HORTZONTAL
Power I 2D‘facf5IJIHz
Hodel FR TI0210-01
Hemn 11 Tx_Chil; 24 | 24Az
Tlane : EZ
Tata Rate |
Scanmner ¢ AR ..
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB chm deg
L 964z, 00 46,94 -27.06 74,00 84.59 -10.09 Q.12 36.68 -— -—— Peak
Data: 7 ~ File: D:\Projecti2007Q2\Z 47 10210-01%Part 15C1522 % ANWEI11b Tx_ChO1.EMI y
o7 Level (dBuVim) Date: 2007-0
FCC CLASS-B
-GiB
FCC-CLASS-B (AVG)
19 : -GiB
WM%WW@
o 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site v DECHDE-HY
%ﬁ?di tion HF ANT(B 181-DE0S1 6 HORTZONTAL
Power | QD‘Iacf‘El:lﬂx
Hodel FR TI0210-01
H=mg I1b Tu_Chil; 241 24Hz
Plane ;. E2
Tata Rate o1l
Scanmer ¢ AR s
Over Limit Feadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg
L 1205700 48.61 -25.39 T4.00 84,32 -9.80 10.60 36.56 100 0 Peak
e 12067, 00 38,16 -15.86 54.00 T73.85 -9.80 [0.60 36,56 100 247 Average
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 8 ~ File: D:\Projecti20070Q 215 317 10210-01Part 15C528 WA ANWSI1 1b Tx_Ch01.EMI g
o7 Level (dBuVim) Date: 2007-0
FCC CLASS-B
-tlB

FCC CLASS-B(AVG)
o -GilB

9 15000 15600, 16200, 16800, 17400, 18000

Trace: |D|s-:| ete) Frequency {MHz)

Site 03CHD
%ﬁ?di tion HF ANT(B I81-0B0S1 6 HORTZONTAL
Power | QD‘Iacf‘El:lﬂx
Hodel FR TI0210-01
Hemg I1b Ts_Chil; 24 | 2dHz
Flane EZ2
Tata Rate 11
Scanmer AR
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
WHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dE cm deg
L 16062, 00 42,32 -3L.88 T4.00 TO.71 -4.64 [1.79 35.53 e -—- Peak
Data: 17 File: D:\Projecti20070Q2V5 M7 10210-01\Part 15C'S28WLANWNE 1b Tx_ChO1.EMI §1
Sl ‘Level (dBu\/m) Drate: 2007-0
FCC CLASS-B
-6B
|
59 S
T T P e I -tlB
0 2310 2326. 2342, 2358. 2374. 2390
Tmce |D|s':|ele|n Frequency (MHz)
Site ¢ DECHDE-H
Condi Lign HF-4AT- osnam HORTZONTAL
BT PDA
Power | ED‘IaCIEDHz
Hode | FR TIOZI0-01
Hemg Ilh Ta_Chill; 24| 240z
Plane
DTata Hate II
Scanmer AR e
ver Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
l @ 2388, 92 63.58 -10.44 74,00 66,00 30.26 3.75 35,46 100 0 Peak
e 2389, 92 49,501 -4.49 54,00 50,96 30.26 3.75 3546 134 302 Average
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SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9@ ~ File: D:\Projecti20070Q2\5 M7 10210-01\Part 15C\S28%0 ANVAEY 1b Tx_ChO1.EMI (18)
i Level {dBuvim) Date: 2007-04-30
FCC CLASS B
I 5
10 | -GdB
2 3
g 30 84. 138. 192, 246. 300
Trace: (Discrete} Frequency (MHz)
Site o DACHDR-HY
Comdition ;. LF-ANT(851121) YERTICAL
EUT T
Power o 1 20Y¥ac/B0H:
Hode| ¢ OFR TIbEI0-n
Hemg,  Llb Tu_ChDI; 241 23Rz
Plans . B2
Data Rate [
Scanmer H 11 .
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB cm deg
| @ 33.24 30,8 -8.19 40.00 43.76 17.54 0.86 31.36 -—= -—- Peak
2@ 39.18 29.29 -10.7L 40.00 45,56 14.03 0.9 3L.21 -—= -—- Peak
3 @ 149, 88 27,88 -15.62 43.60 46.72 10,40 .83 3L.07 -—= -—- Peak
Data: 10 ~ File: D:Project2007Q2\Z M7 10210-01WPart 15CIS2EW1 ANWEBY b Tx_Ch01.EMI 513}
80 Lewvel (dBuvim) Date: 2007-04-30
FCC CLASS-B
-GdB
7?
i ‘Lﬂ EE%WMW
0300 440. 580. 720. 860. 1000
Trace: {Discrete) Flequellcy {MHZ}
Site + o DECHDE-HY
Comd i tion ¢ LF-ANT(951121) YERTTCAL
ENT T
Paower v 1 E0Vac/B0Nz
Hods| ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 7MHz
Plang v EZ
Data Rate |
Scanner . AR
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db db Cm deg
| @ 04,40 42,31 -3.69 46.00 BZ. 10 17.47 3.53 30.T8 L0 300 QF
2@ 519.80 42.36 -3.64 46.00 51.80 17.63 3.80 30,77 100 288 P
[E & 32 40 44,45 -1.54 46,00 B3 80 IT7.78 3. Bh 30 TH 100 0] F |
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

11
Lewvel ((BuV/im)
17

File: D:\Projecti2007Q2\5 M7 10210-01Part 15C\S2EWWL ANVABA 1b Tx_ChO1.EMI (18)

Date: 2007-05-01

3

FCC CLASSB
I 6B
59 k 5 E{.c CLASS-B (AVG)
dew——“’"( e | S S—— T -
M
0000 1400, 1800, 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site 1 DSCHOE-HY
Comd i Lign ¢ HF=ANT-0B04 |0 WERTTCAL
EIT ;. FDA
Power v LEDYacs BNz
Hode | . FR OTI0ZI0-DI
Memo v I lh Te_Chil ;241 28Kz
Plans v EZ
Data Rate |
Scanngr . AR
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
1 2390.00 58,20 -15.80 74.00 59.86 30.26 3.75 35.48 100 0 Peak
2 2390.00 45,81 -8.09 54.00 47.36 30,26 3.75 35 48 100 176 Average
3 X 2412.00 110, 84 L12.06 30.27 3.77 35 48 L0 0 Peak
4@ 2412.00 98, 58 1gL. 00 30,27 3. 77 3546 100 176 Average
5 248800 53.43 -20.57 T4.00 54.78 30,30 3,83 35.51 100 0 Peak
4] 2488, 00 42,10 -11.90 54,00 43.456 30,30 3.83 35.51 100 176 Average
7 2608.00 53 08 -165.92 74.00 B9 48 30,14 3.98 35.562 L0 0 Peak
g ! 2608.00 48,77 -5.23 54.00 50,18 30,14 3.88 35 52 152 138 Average
Remark: #3 and #4 Fundamental Signal
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: File: D:\Projecti200702\35 7 10210-01Part 15C\S2EWA ANVAEV 1b Tx_Ch01.EMI §1
o7 Level {dBuW/im) Date: 2007-0
FCC CLASS-B
-GilE
1 FCC CLASS-B (AVG)
19 -GiB
MW-&—M; L
% 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site v DECHDE-HY
Comd i bion : WF-ANT-0BD410 YERTICAL
ENT . PhA
Power | 2[)‘!&-::!5[)141
Hode | + FROTI0ZI0-01
Hemg,  Llb Te_ChDI; 241 74Az
Flans B
il L
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
| @ 4824, 00 53.88 -20.12 74.00 5l.22 3294 5.8 36,12 100 0 Peak
2@ 4824, 00 43,82 -10.38 54.00 40.96 32,94 5. 84 36,12 106 151 Average
Data: ’ File: D:\Projecti00702\35 M7 10210-01Part 15C\S2EWA ANVAEV 1b Tx_ChO1.EMI £1
o7 Level {dBuW/im) Date: 2007-0
FCCCLASS-B
-GdB
1Wwwwmm@gmmwn
e IR OO o MMM 6B
0 6000 6600. 7200. 7800. 8400. 9000
Tmce |D|9(:|ete} Frequency (MHz)
Site . D3CHDG-
Comd i Lign ¢ HF-ANT- [)BDdI[) VERTTCAL
EUT ;DA
Power o ED‘Jac:"BDHz
Hode | v FROFIOZIO-D0I
%?mg |||:| Tu_Chil 24| ZdAz
Daiaeﬁ'ate I I
Scanmer H 11 .
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
| @ T7236.00 58,83 -15.07 74.00 48.74 3833 T.78 35 82 100 0 Peak
2@ T236.00 47.40 -6.60 54.00 37.21 3833 T.78 3592 100 308 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 14
Level (dBuv/m)
97

49

File: D:\Project!2007Q2\% M7 10210-01Part 15CI52EWL AN\AB\1 1D Tx Chl:l1 EMI

Date: 2007 - 0%1

FCC CLASS-B

-GilB

FCC CLASS-B {AVG)

-6ilB

A W | B = 7 e S

% 5000 9600. 10200. 10800. 11400. 12000
Trace ({Discrete) Flequency{MHz}
Site © D3CHDR-RY
Condi Lign WF-ANTCE-16)-06091 6 VERTTCAL
ENT Pl
Power | ED‘JaCf'ﬁDHz
Hode | FROFIOZI0-01
Hemo ||t| Ta_Chil ;241 24Hz
Plane
Data Rate I I
Scanner AR .
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
L 9642, 00 46,89 -27.001 74.00 84.84 -10.09 9.12 236,68 -—= -—- Peak
Data: 15 File: D:¥Project\200702\3 M7 10210-01WPart 15C\52EMLANAE b Tx ChIJ1 EMI g
Lewvel (dBuv/im) Drate: 2007-0
a7
FCC CLASS B
_GiB
FCC CLASS-B (AVG)
19 -GilB
1
0 12000 12600, 13200. 13800, 14400, 15000
Trace: (Discrete} trEauank (MED
Site o DACHDR-HY
Comdi biom HF-ANTCE-1E)-DE0OIE VERTTCAL
ENT PhA
Power | Z0¥ac B0Hz
Hode | FRO7I0210-01
Hemg I1h Te_Chil ;241 24Az
Flane B2
Data Rate Il
Scanngr AR i
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE cm deg
L 12057.00 40,58 -33.42 T4.00 76.29 -9.80 10.85 38.56 S -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: File: D:¥Project'20070Q2\53 M7 10210-01Part 15C\52EMN ANVAB11b Tx_ChO1.EMI §1
o7 Level {dBuim) Date: 2007-0
FCC CLASS B
-GidB

FCC CLASS-B (AVG)
-GdB

19

9 15000 15600. 16200. 16800. 17400. 18000

T' - |D|5(:| ote) Frequency (MHz)

Site . DACHOB-H
Comd i Ligm . OWF- ANT(B IBI-0BOSIE VERTTCAL
ENT ;DA
Power ¢ L EDYac/ BN
Hode | . FR OFIOZI0-DI
Hemg, ¢ Llb Tu_ChDI; 241 240z
Plans : EZ
Data Rate o1
Scanmer ¢ AR Lo
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m db dB cm deg
L 1604l 00 42,80 -3L. 19 T4.00 TL.25 -4.40 11.78 35.83 e -—- Peak
Data: 18 File: D:WProjecti2007Q2\ M7 10210-01Part 15C\S2EWLANWVIEV 1b Tx_ChO1.EMI (18}
17 ‘Level {dBuv/m) Date: 2007-05-01
FCC CLASS-B
-6dB
g
59 FCC CLAS SBARMGH
O T B T s sl -G4By
05510 2326. 2342. 2358. 2374. 2390

Trace: (Discrete) Fequency (Hz)

Site v DICHDE-HY

Condition + HF-ANT-0604 10 YERTTCAL
EUT 1 Fhid

Power i S ED‘IaCIBDHz

Hode | o FROTID

Memo b Tx ChDI 2d|2!‘|H1
Plang o EE

Data Rate -

Scanmer 1

Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg

1 @ 23%89.52 b58.20 -15.80 7T4.00 58.63 30.Z6 3.7 35. 44 Lon 0 Peak
a 2389.52 45.81 -8.08 54.00 47.34 30.26 3.7b 35.44 100 176 Average

Remark: There is no more obvious spurious emission except the listings above.
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.: FR710210-01

* Test Mode : Mode 16
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Project2007Q2\5 M710210-01Part 15C1528 WL ANWSY 1b Tx_ChO1.EMI gw}
i Level (dBuV/im} Date: 2007-05-01
FCC CLASS-B
] -
i : -GuiB
]
53
%3 84 138. 192. 246. 300
Trace: (Discrete) krequency (kz)
Site v DICHDA-WY
Candi tion ¢ LF-ANT(S511217 HORTZONTAL
BT DA
Power v 1 EVacs/ Bz
Hodel . FR 7ID2ID-01
Hem ¢ Llb Ta_Chil;24) 2uHz
Plane B2
Data Rate o1l
LBoanner HI oL
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg
L 207,83 25,938 -17.b2 43.50 4508 8.76 2. 1T 31.03 o -—— Peak
2 284,88 Z7.46 -18.54 46,00 42,91 12.93 2.58 30,87 B --- Peak
3@ 290,63 29.28 -16. 72 46,00 44,57 13.06 Z.80 30,98 B --- Peak
Data: 2 File: D:\Projecti2007 Q215 M7 10210-01\Part 15CS28WILANWASY1b Tx_ChO1.EMI (18)
it Level {dBuvim) Date: 2007-05-01
FCC/CLASS-B
6B
40— S
%300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site 1 DECHDE-HY
Condi tion  LR-ANT(O51 1219 HORTZONTAL
EUT T
Power v 1E0¥ac/B0Rz
Hodel ©OFR TIDZID-DI
Hemo ¢ Llb Ta_ChDl; 241 24Hz
Plang v Ei
Data Rate o1
Scarmer ;o Al
(ver Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
| @ 327.30 35,28 -10.7L 46.00 49,50 [3.90 279 30.91 -—= -—— Peak
z@ 519,80 37.62 -3.48 48,00 47.08 17.83 3.80 30,77 106 278 Peak
3@ 532,40 38.54 -9.46 46,00 45,87 17.76 3.65 30,75 E=s --- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

"7

59

0

Site
Condi bign
ENT

Fower
Hadel
Hemg
Plane
Data Rats
Scanmer

. E
oAb

3
Level (dBuvim)

File: D:\Project1200702\% M\710210-01\Part 15C'528WWL AN\ 1b Txag:hﬂ 1.EMI

y 8)
Date: 2007-05-01

5

FCC CLASS-B

I B
=
s
f € CLASS-B (AVG)
r I — "
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete}

DECHDE-HY

© BF-ANT-DED4 1D HORTZONTAL

: PDA
v 120¥ac/ Bl
: FR Tl

DEIn-01
I1h Tu_Chil; 24 | 2MAz
2
11

Frequency (MHz)

dwer Limit Eeadintenna ©able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 2208.00 54,17 -19.83 74.00 566,74 30.18 3.56 35.3l 100 0 Peak
2 220800 41,30 -12.70 54.00 42.88 30.18 3.b6 35.3l 100 298 Average
3! 2388.76 48.87 -5.03 54.00 50.42 30.26 3.75 35.46 127 307 Average
4 2388.76 H8.34 -15.66 T4.00 5879 30.26 3.75 35.46 100 0 Peak
b X 2412, 00 109, 95 LLL 3T 30,27 3.77 35,48 100 0 Peak
B X 2412, 00 100, 28 LOL. 70 30,27 3.77 3b.46 127 307 Average
7 2484, 00 47.53 -6.47 54.00 48.89 30.29 3.86 35.51 127 307 Average
] 2484, 00 52,80 -Z1.20 T4.00 54,15 30.29 3.86 35.51 100 0 Peak
9 260800 84.04 -9.86 74.00 65.45 30.14 3.88 35.52 100 0 Peak
gt 2608.00 50,64 -3.36 54,00 52,06 30.14 3.93 356562 100 345 Average
Remark: #5 and #6 Fundamental Signal
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 4 File: D:¥Project\200702\% M1710210-01Part 15C528WLANWSY 1b Tx_Ch01.EMI f18}
o7 Level {dBuVim) Date: 2007-05-0
FCCICLASS-B
-6ilB

FCC CLASS-B (AVG)
-6IB

19

¢ 3000 3600, 4200, 4800. 5400. 6000

Trace: IDISCI ete) Frequency (MHz)

Site ¢ DECHDR-H
Ea?di tion 5 HF ANT - Dsodln HORTZONTAT
Power I ED‘laCJ‘ﬁDHz
Hode | + FROTIDZI0-0I
Heme, © Llb Te_ChDl; 241 50z
Flane : EZ
Data Rate B
Scammer : AD
ver Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dE/m dE db CIl deg
L 4824, 00 51.056 -22.85 T4.00 48.39 32.894 5.84 38 [2 108G 0 Peak
z@ 4824, 00 42,17 -11.83 54.00 39.50 32.84 5.84 38 l2 108G 345 Average
Data: 5 ~ File: D:\Projecti20070215 17 10210-01\Part 15C528WALANWSY 1b Tx_Ch01.EMI HB}
a7 Level (dBuVim) Date: 2007-05-0
FCC CLASS-B
-tilB
= M_,:] L 5 5}
49 M 4 -tlB
0 G000 6600. T7200. 7800, 8400. 9000
Trace: (Discrete} Frequency (WHE)
Site v DECHDR-HY
%ﬁ?di tion 5 HF ANT-DEDA |0 BORTZONTAL
Pawer : | ED‘Iacf‘EI)Hz
Hodel ©OFR TIDEID-DI
Hlemg © Llb Te_Chil; 241 2Rz
Plane . E2
Tata Hate o1l
Scanmer 1 o
wer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dBE/m dB dB cm deg
| @ 723600 5T.4l -16.59 74,00 47,22 38,33 T.78 35,92 100 0 Peak
2@ 7238.00 48.39 -b.Bl 54.00 38.20 38.33 T.78 35.82 LG0 287 Average
SPORTON International Inc. Page No. : 192 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 6 File: D:\Projecti200702\5 M\710210-01\Part 15C'\528WWLANWS1b Tx_ChO1.EMI { 18}
o7 Level (dBu\V/m) Date: 2007-05-0
FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
i T -6ilB

e e e e P e e

? 9000 9600, 10200. 10800, 11400, 12000

Tm-:e |DISCIO‘9|‘ Frequency (MHA

Bite . D3CHD
Candi tion ;. HF- ANT(B 163-DEDSIE HORTZONTAL
EIT COFDA
Power | ED‘faCIEDHz
Hode | o FR TIDZIB-DI
Hemg : Ilh Ta_ChOi ; 24| 2Rz
Plane 3
Tata Hate ] II
Scanmer 1 o
wer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L g6dz, 00 49,75 -24.25 74,00 87.40 -10.09 Q.12 36.68 100 0 Peak
Za gedz, 00 43.81 -10.19 54,00 81,46 -10.09 Q.12 36,68 100 237 Average
Data: 7 ~ File: D:\Projecti20070Q215 M1710210-01\Part 15C522WLANNASY1 1b Tx_Ch01.EMI %1
o7 Level (dBu\vmy) Drate: 2007-0
FCC CLASS-B
B
FCC CLASS-B (AVG)
45 6B
a 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete) Frequency {MHz)
Bite © OSCHDG-AY
Candi tion ¢ BF-ANT(B-181-DB0SIE HORTZOMTAL
EIT ©OFDA
Power | ED‘faCIEDHz
Hode |  FR TIDZID-DI
Hemg : Ilh Ta_ChO ;24| 2HAz
Plane .
Tata Hate ; II
Scanmer HE 1 o
Mwer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg
L 1205700 46,20 -27.80 T4.00 81.81 -9.80 10.65 36.56 mEE -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 8
Lewvel (dBu\/im)

File: D:\Projecti2007Q2\% M7 10210-01\Part 15CH28WLANNS1 1b Tx_ChO1.EMI

Date: 2007- Ogl

a7
FCC CLASS-B
-GiB
FCC CLASS-B(AVG)
49 -GidB
1
% 15000 15600, 16200, 16800, 17400, 18000
Trace: |D|su:|ete|' Ereuency (i)
Site ¢ NACHDG-
%ﬁ?di tion 5 HF nNT(s I81-0B081 6 HORTZONTAL
Power I 2D‘facf5IJIHz
Hodel . FR TI0210-0
demg © b Tx_Chibl; 24| 24Az
Tlane ¢ EZ
Data Rate |
Scammer ¢ AR o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB ch deg
L 1607700 41.91 -32.080 T4.00 70.54 -4.8% [1.79 35.53 S -—- Peak
Data: 17 ~ File: D:\Projecti20070215 M1710210-01\Part 15C522WLANNG1 1b Tx_Ch01.EMI {13}
1?Level (dBu\V/my) Date: 2007-05-0
FCC CLASS-B
-6ilB
59 TR FLW
B T A O MO o L ST T P 6B
0 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete} tequency (WHE)
Site ¢ DECHDR-HY
%ﬁ?di tion 5 HF ANT-0B04 10 HORTZONTAL
Power I 2D‘facf5IJIHz
Hode| ¢ FR TID
emg . 1lb Tx Chl)l 2d|2iﬂ-]z
Flane ¢ EZ
Data Rate |
Scanmer o AR L.
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
| @ 2388, 76 HH.34 -15.66 T4.00 5879 30,26 3.75 35,46 100 0 Peak
2@ 2389.76 48.97 -H.03 bH4.00 bHO. 42 30.26 3.7H 35.48 127 307 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:\Projecti2007Q2\0 M7 10210-01Part 15C1528WVLANWSV b Tx Chl:l1 EMI ‘%1
30 Level {dBuvim) Date; 2007-0
FCCCLASS-B
[

-GilB

1] IR E— : i

2 3
p 30 84. 138. 192 246. 300

Tl s |D|s-:| ote) Frequency (MHz)

Site ¢ DECHDE
Condi Lion . TF- nNT(ssl 1213 VERTICAL
EUT ;DA
Pawer v 1 E0Y¥ac/B0Nz
Hode | ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 fMAz
Plane ¢ EZ
Data Rate o
Scanngr ;oAn
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dEu¥/ m dE dBu¥/m  dBEu¥ dbBm dE dE cm deg
| @ 33.24 3l.23 -2 77 40,00 44,18 17.54 0.86 31,36 oS -—- Peak
2@ 30,18 28.87 -[L. 13 40,00 45,14 [4.03 0.9 3L.21 Emm -—- Peak
3@ 148.53 27.08 -16.42 43.50 45.96 10.37 L. 81 3L.07 =2 --- Peak
Data: | File: D:\Project2007Q 25 M7 10210-01WPart 15C\528WL ANWVSV 1b Tx_ChO1.EMI (18)
80 Level ((Buv/im) Date: 2007-05-01
FCC CLASS B
5 -GiB
i WM%M
o 300 440. 580. 720. 860. 1000
Trace: |D|51:|etel Frequency (MHz)
Site v DECHDA-
Comdi tion : 'LF ANT(Q.‘)I 121y VERTICAL
EUT : FDA
Power o ED‘JaQIBDHz
Hode | ¢ FROTIDZI0-0I
Memo ¢ Ilb Ta_ChDl ;241 2Rz
Flang B
Data Rats [
Scanmer ]
Over Limit EBeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
| @ 514.80 42,08 -2.92 46.00 5L.70 17.58 357 30.77 100 305 P
2 @ 510.80 42 26 -3 74 46,00 51,80 |7.63 360 30, 77 108 287 GF
[Ea 532.40 45 36 -0.684 46,00 54,70 |7.78 3.85 30,75 108 294 Qp |
SPORTON International Inc. Page No. : 195 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 1
. Level (dBuvim)

File: D:\Project'2007Q2\5 M7 10210-01Part 15C\S2EWA_ANVISVT 1b Tx_Ch01.EMI y B)
Date: 2007-05-01

FCC CLASS-B

-GdB

=)

59 > ]{ C CLASS-B (AVG)
1 5 B
M
4 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Hrequency ibin)
Site o DACHDR-HY
Condition ¢ RF-AMT-0504 10 ¥ERTTCAL
ENT T
Power o 120Y¥ac/B0H:
Hode| ;. FF 7IDZI0-D
Hemo ¢ Ilb Ta_ChDl ;241 240z
Plans ;B2
Dats Rate B
Scanmer 1]
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dEu¥/ m dE dBu¥/m  dEu¥ dBm dE dE cm deg
L 2214.00 b0 B2 -23.38 T4.00 BEZ. Zl 30.18 3.56 35 33 Lon 0 Peak
2 2214.00 38.688 -14.32 54.00 41,27 30.18 3.56 3533 L0 3ld Average
3 238876 46.56 -T.44 54.00 48.01 30,26 3.75 235.46 100 1689 Average
4 2389.76 6L.00 -12.99 7400 62.46 30.26 375 35.48 100 0 Peak
5 X 241200 114,58 L6, 00 30,27 377 3548 106 0 Peak
6@ 2412.00 100, 58 102,00 30,27 3.77 35.48 L0 169 Average
¥ 2484, 00 45,73 -8.27 54.00 47.08 30.30 3.838 35.53 [l 169 Average
] 2494,00 52,57 -21.43 74.00 53.92 30.30 3.88 35.53 100 0 Peak
] 264,00 63.85 -10.056 74.00 65,36 30.14 3.88 35.52 100 0 Peak
1ot 264,00 50,79 -3.Z1 54.00 BZ.z20 30,14 388 35.6E 121 124 Average
Remark: #5 and #6 Fundamental Signal
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wanonian. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 12 ~_ File: D:\Projecti200702\5 M1710210-01Part 15C528WWLANWS 1b Tx_Ch01.EMI §1
e Level ((dBuVim) Diate: 2007-0
FCC CLASS-B
-64dB
1 FCC CLASS-B (AVG)
4 -6iB

e 3000 3600, 4200, 4800, 5400. G000

Trace: |I'J|s<:| ete} Frequency (MHz)

Site ¢ DECHDE-H
Comd i tion . HF-ANT- DBDdID VERTICAL
EDT T
Pawer [ ED‘IacfﬁDHz
Hode | ;o FROFIOZI0-DI
Hemg : ||t| Ta_Chil ;241 24Hz
Plans 3
Data Rate | I I
Scanmer ] oy
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB cm deg
L 4824.00 5457 -19.43 74.00 51.80 32.94 5. 84 3812 L0 0 Peak
2@ 4824.00 44,31 -9.68 54.00 41.64 32.94 5. 84 3612 100 255 Average
Data: 13 ~ File: D:\Projecti2007Q2\5 M7 10210-01Part 15C528WWL ANV 1b Tx_ChO1.EMI (18)
o7 Level (dBuv/m) Date: 2007-05-01
FCC CLASS-B
6B
1
oo et CLASSB AVG)
T O il il ] _64IB
0 6000 6600. 7200. 7800. 8400. 2000
Tmce |DISCI9‘&} Flequency{MHz}
Site © DECHDE-
Condi bion © FF-ANT- DBDdID VERTTCAL
EIT ;DA
Paower v 1 E0Vac/B0Hz
Hods| ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 7MHz
Plang v EZ
Data Rate |
Scanner 1]
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
| @ T236.00 60,28 -13.72 74.00 50.10 3833 T.77 3582 100 0 Peak
2@ T236.00 50,84 -3.08 54.00 40.76 3833 T.78 35892 100 |82 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 14 File: D:¥Project\200702\3 M7 10210-01Part 15C\52EMLANWS 1b TxX_ChO1.EMI %1
i Lewvel ((BuVim) Diate: 2007-0
FCC CLASS-B
-6idB

FCC CLASS-B (AVG)

19 4 _6iB
0 5000 9600. 10200. 10800. 11400. 12000
Tlnce IDlsaeteI Frequency (MHz)
Site © DACHOB-H
Comd i Ligm . OWE- nm'r(s IBY-0B0GIE VERTTCAL
ENIT DA
Power v L EDYac/ BNz
Hode| . FF 7I0ZID-D
Hemo : ||t| Ta_Chil; 241 240z
Plane :
Data Rate ] I I
Scanmer H e
Over Limit Readintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dk dk Cm deg
1 9642, 00 45 87 -28. 13 74.00 83.52 -10.08 9.1z 38. 63 i -—- Peak
Data: 1 File: D:Projecti2007Q2\3 M7 10210-01Part 15C\52EWLANWVIOV 1b Tx ChIJ1 EMI ‘%1
o Level (dBuv/m) Date: 2007-0
FCC CLASS-B
-GilB
FCC CLASS-B (AVG)
19 -6dB
1
0 12000 12600. 13200. 13800. 14400. 15000
Tmce IDlsmeteI Frequency (MHz)
Site © DECHDE
Comd i Lign . OWF- nNT(s IBI-0B0S1E VERTTCAL
ENT ;. FDA
Power | ED‘JaCf'ﬁDHz
Hode | ¢ FROFIOZIO-DI
Hemo : ||t| Ta_Chil ;241 24Hz
Plans 4
Data Rate i I I
Scammer H ] Lo
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 12066, 00 41,44 -32.56 T4.00 T7.18 -9.84 [10.85 38,56 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: File: D:¥Project'20070Q2\m M7 10210-01Part 15C\52EMN ANV 1b Tx_ChO1.EMI §1
o7 Level {dBuim) Date: 2007-0
FCC CLASS-B
-GiB

FCC CLASS-B (AVG)
- -6dB

A 15000 15600. 16200, 16800. 17400. 18000

Trace: |D|s-:| ete) Hrequency (Mkn)

Site v DECHDA-
Condition ] 'HF ANT(B |EI-0E091E VERTTCAL
EUT i
Power ! | ED‘JaQIBDHz
Haode | ¢ FR OTI0ZI0-01
Memo v Ilh T _ChOl; 241 280z
Flang ¢ EZ
Data Rate ¢
Scanmer ] i
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m db db w1 deg
1 16092.00 41.86 -32.14 T4.00 70.33 -5.02 1l.79 35.24 -—  -— Peak
Data: 18 File: D:Projecti20070Q2\m M7 10210-01Part 15C\52EWWL ANWVIOV1 1b Tx_ChO1.EMI §1
Vi Level {(dBuv/m) Date: 2007-0
FCC CLASS-B
-GaB
|
59 o= FOC PRA%-B TS|
WMWW Ty Gl
Ll 2310 2326. 2342, 2358. 2374, 2390
Trace: |D|s-:|eteb Hequency (ks
Site o MECHDAE-H
Condition ) 'I-'IF ANT- DBDdID YERTTCAL
EUT i
Power i I 2[)‘!&-::!5[)141
Haode | ¢ FR TI0ZI0-01
Memo i Ilh T _ChOl; 241 280z
Flane ¢ EZ
Data Rate |
Scanngr ;AR

Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

1@ 2380.76 6L.01 -12.99 T74.00 62.46 30,28 3.75 3b.46 100 0 Peak
@ 2380.76 46.58 -T.44 b54.00 48.01 30.28 3.7T5 3b. 46 100 169 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

* Test Mode : Mode 17
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project 200702\ M\710210-01Part 15CS28WWLANW11111b Tx_Ch01.EMI (18)
30 Level (dBuVim} Date: 2007-05-01
FCC/ICLASS-B
i
-6dB
At | | i
I —
3
12
. 30 a84. 138. 192, 246, 300

Trace: (Discrete) Frequency {MHz)

Site . DBCHDB-HY
Candi tign i LF-ANT(851121) RORTZONTAL
EQIT T
Pawer 1 1E0¥ac/BlRz
Hode | {OFR 7I02I0-01
Hemo ¢ Ilb Te_ChOl;24) 200z
Plane : EZ
Data Rate R
Bcanner T Al
Over Limit  Eeadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ db/m db db cm deg
L 283.53 Z27.87 -18.13 4b.00 43.36 12.90 Z2.58 30,87 -— -—— Peak
2 288,03 29.49 -16.51 46.00 44.8% 13.00L 2.59 30.88 -— -—— Peak
3 290.63 31.07 -14.93 46.00 46.36 13.06 Z.80 30.88 -— -—— Peak
Data: 2 ~ File: D:AProjecti2007021%5 M\7 10210-011Part 15CIS28WW1 AN 1141 1b Tx_ChO1.EMI (18)
80 Level (dBuvim) Dafte: 2007-05-01
FCCCLASS-B
6B
0 : o
) 300 440, 580, 720, 860, 1000
Trace: {Discrete) Flequency {MHZ}
Site 1 DECHOG-HY
Comdi tion ¢ LF-ANTCHSI121) HORTZONTAL
EUT T
Power 1 120¥ac/B0Rz
Hodel ¢ FR T021p-D
Hemo ¢ Llb Ta_ChDl; 241 240z
Plane : EZ
Data Rate o1l
Scanmer v Al
(wer Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dB db cm deg
L 308,40 34.73 -11.27 46.00 49.53 13.43 2.89 30.83 -— -—— Peak
2 327.30 33.81 -12. 18 46.00 48, 02 13.90 279 30.91 - -—— Peak
3 532,40 38.80 -8.20 46,00 46,14 17.76 3.65 30.75 106 278 Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 3
17 Level (dBuVim)

File: D:\Projecti20070Q2\5 317 10210-01Part 15C'S28WA_ANW11411b Tx_Ch01.EMI (18)

Dafe: 2007-05-01

A
FCC CLASSB
[t - 6B
59 1 i \ 7 f € CLASS-B (AVG)
AP o] i -6
M 1
0 To00 1400, 1800. 2200. 2600. 3000
Trace: {Discrete} Frequency {MHz}
Site o DECHDE-WY
Camdi tion . HF-ANT-DBD410 HORTZONTAL
T . PTA
Power v 120¥acs bRz
Hade | FR 71621001
Hemp, © Llb Te_cChil; 241 2Rz
Flane : EZ2
whws |
wer Limit Eeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg
L 2198.00 53.20 -Z0.80 7T4.00 54.80 30.18 3.54 35.3l 100 0 Peak
2 219800 41.83 -12.17 54.00 43.43 30.18 3.54 35.3l 100 198 Average
3 2389.92 bHE.38 -1b.62 T4.00 HU.83 30.26 3.7 3b.46 100 0 Peak
4 2388.92 43.75 45.20 30,286  3.75 35.48 Ll2 31T Average
5@ 2412, 00 110,76 Lz, 18 30,27 3.77 35.46 100 0 Peak
g @ 2412.00 98,19 44,19 54,00 99,61 30,27 3.77 35.48 112 31T Average
T 2498, 00 53,98 -Z0.02 74,00 56,32 30.30 3.83 35,63 100 0 Peak
8 249800 44,38 -9.62 54.00 45,73 30.30 3.83 35.563 112 31T Average
49 2618.00 B85.40 -8.60 74.00 B6.80 30.14 3.88 35.52 100 0 Peak
10 @ 261800 50,89 -3.01 54.00 5zZ.40 30.14 3.88 35.52 100 328 Average

Remark: #5 and #6 Fundamental Signal
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 4 ~ File: D:\Projecti2007 0215 M1710210-01Part 15C528WLANW11V1b Tx_ChO1.EMI (18)
o7 Level {dBulV/mj} Date: 2007-05-01
FCC CLASS-B
-6ilB
1 FCC CLASS-B (AVG)
L WWMWW _
¢ 3000 3600, 4200, 4800, 5400, 6000

Trace: {Discrete} Frequency (M)

Site o DACHDE-HY
Candi tion L HF-ANT-DB04 1D BORTZONTAL
EUT ©OFTAL
Power o 1 20Wac/hHz
Yode | ©OFR TIDEID-DI
Meme © Llb Te_ChDl; 241 20z
Flans . B2
Data Rate [
Scanner t Al
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dE/m dE db CIl deg
L 4824, 00 53.34 -20.66 T4.00 50.67 32.84 5.84 38, [2 108G 0 Peak
2 4824, 00 42,57 -11.43 54,00 39.90 32.84 5.84 38 l2 108G 255 Average
Data: 5 ~ File: D:\Projecti20070215 M1710210-01\Part 15C522WLANWMT 1V 1b Tx_ChO1.EMI (18)
i Lewvel (dBuV/im) [rate: 2007-05-01
FCC CLASS-B
6B
1
Hae BLAVG)
19 o il 1 6B
0 Gooo 6600, 7200. 7800. 2400. 9000
Trace: (Discrete} Frequency {MHz}
Site . DACHDE-WY
Candi tion . HF-ANT-DBO4 10 HORTZOWTAL
FIT COFDA
Power o 120%ac/B0Hz
Hode | ©OFR TIDEID-DI
emo © Llb Ta_Chil; 241 2Rz
Plane . E2
Tata Rate o1
Scanmer s Al
Over Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
L T236.00 60,18 -13.82 T4.00 49,99 38.33 T.78 35,92 100 0 Peak
2@ 7236.00 0,99 -3.01 5H4.00 40.80 38.33 T.78 3b.92 125 121 Average
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wconroninn. FCC/I

C TEST REPORT

Report No.: FR710210-01

Data: 6
Level (dBuV/im)
o7

49

File: D:\Projecti20070Q2\5 317 10210-01Part 15C'S28WA_ANW11411b Tx_Ch01.EMI (18)

Dafe: 2007-05-01

FCC CLASS-B

-lB

FCC-ELASS-B{AVG)

-ilB

et | e e e e

% 5000 9600. 10200. 10800. 11400, 12000
Tmce |D|SC|ele|. Frequency (MHz)
Site ¢ DICHDE-R
Condi Lion HE- nNT(s I81-0B081 6 HORTZONTAL
ENT PhA
Pawer 1 20¥ac/BlHz
Hode| FR TI0210-01
Hemp 11 Ta_Chil; 24 | 24Hz
Tlane Bz
Data Fate N
Boanmer all o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m dBu¥ dB/m dB dE cm deg
L a6dz, 00 49,28 -24.74 74,00 86,90 -10.09 Q.12 36.63 100 0 Peak
2 a4z, 00 43,74 -10.26 54.00 81.39 -10.08  9.12 35.63 L G0 230 Average
Data: 7 ~ File: D:\Projecti2007Q2\5 M7 10210-01\Part 15CS28WLANWT1V11b Tx_ChO1.EMI (18)
o7 Level (dBu\Vmy) Drate: 2007-05-01
FCC CLASS-B
B
FCC CLASS-B (AVG)
40l -GiB
0 12000 12600, 13200. 13800. 14400, 15000
Tra-:e |D|s-:|ete|. Frequency (MHz)
Site © 03CHDE
Condi Lign . WE- nNT(s I81-DB0S1E HORTZONTAL
BT ;. FDA
Power | ED‘IaCf‘EDHz
dode| ; FR TIDZIN-0I
demg : ||t| Ta_Chibl; 24 | 24Hz
Plane .
Data Hate ;
Scanmer i AII
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB cm deg
L 12042, 00 45,22 -28.78 T4.00 80,89 -9.74 [0.64 36,58 oo -—- Peak
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wemonne. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 8 _ File: D:Projecti007Q21ZI17102110.01Part 1SCIS28WL ANV 11111 Tx_ChOLEMI (18)
o LVl (dBuVim) Dafe: 2007-05-01

FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
i -6ilB

o 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)

Site D3CHDG-HY

Condi tion i HF-ANT(B-18)-DBOGIE HORTZONTAL
FIT ©OTDA
Power o 1 20%ac/B0Hz
Hodel . FR TIDZID-DI
Hemg © Llb Te_Chil: 241 2Rz
Plane . E2
Tata Rate o1l
Scanmer : Al o
Over Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB db cm deg
L 16296, 00 41,356 -32.66 T4.00 T0.01 -7.62 [l.84 32 88 === -—- Peak
Data: 17 ~ File: D:\Projecti200702V 17 10210-01\Part 15C'528WLANWT1V11b Tx_ChO1.EMI (18)
117 Lewvel (dBuvm) Date: 2007-05-01
FEC CLASS-B
-GilB
59 FCC CLASS-B }A!&I
N T R R e e ol e e e e AR -GdB
o 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Erequency (1AHz)
Site . DECHDE-HY
Candition ¢ HF-ANT-DBO4 10 HORTZOWTAL
EOT ©OFDA
Power o 1 20%ac/ B0z
Hode| FR TIDZID-DI
Hemg ©Llb Te_Chil; 241 2Rz
Plane ¢ E2
Tata Hate o1
Scarmer v Al o
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 2385.92 58,38 -15.62 T4.00 55,83 30.26 3.75 35.46 100 0 Peak
2 2388, 92 43.75 -10.25 54,00 45,20 30.26 3.75 3548 112 31T Average
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SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:\Projecti200702\5 M1710210-01Part 15CS2BWVLANW 11V 1b Tx_ChO1.EMI_(18)
30 Level (dBuv/m) Date: 2007-05-01
FCCCLASSB
] 5
10 | -GilB
_'—I
2 3
f 30 84. 138. 192, 246. 300
Trace: |D|s<:|eteb Frequency (MHz)
Site . DACHD
Camdition . TF- ANT(Q.‘)I 1213 YERTICAL
EUT Pha
Power o ED‘Jac:"BDHz
Hode | ¢ FROFIDZI0-0I
Hemg : Ilh Ta_Chil ;241 240z
Plane
Data Rate i I I
Scammer coall o
Over Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
L 32.43 30,687 -8.33 40.00 43.6Z2 17.54 0.8 31.36 et -—- Peak
2 39.18 28 42 -11.58 40,00 44,69 14.03 0.9 3L.21 et -—- Peak
3 148,53 28,16 -15.34 43.60 47.04 10,37 L[.81 3L.07 o -—- Peak
Data: 10 ~ File: D:Project2007Q 215 M7 10210-01Part 1SCIS2EWWL ANW 114 1b Tx_ChO1.EMI (18)
20 Level {dBuv/m) Date: 2007-05-01
FCC CLASS B
-GiB
=3
wW &MWW
0300 140. 580. 720. 860. 1000
Tmce |D|5{:|etel Fleqllell(;)’{MHZ}
Site © DECHDE
Comd i bign L OTF- nNT(ssl 1213 VERTICAL
EIT Phid
Paower v 1 E0Vac/B0Nz
Hods| ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 7MHz
Plang v EZ
Data Rate o1
Scanner coall
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db db Cm deg
| @ 008,30 42,46 -3.54 46.00 B2Z.1T 17.52 3.556 30.T78 -— --- Peak
2@ 514.80 41,88 -4.12 46,00 51.50 |7.58 357 30,77 108 33l 4P
[3 @& bRz 40 43,76 -2 24 46,00 53, |10 [T 768 3. 85 30,75 130 305 OF |
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 1

Level (dBuvin)
17

1 File: D:\Project'2007Q2\5 M7 10210-01Part 15C\S2EWA ANV 1411b Tx
Date: 2007-05-0

ChOTEMI (ig)

FCC CLASS-B
[T -6ilB
2]
59 . 4 K 7 fhecLass B ave)
M 'J,M Erie s ey (OB
g 1000 1400, 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site ¢ DEACHDE-HY
Condition + HF-ANT-0604 10 YERTTCAL
EUT 1 Fhi
Power v 120Y¥ac/ bRz
Hode| O FROFIDZI0-DI
dema v Ilh Te_ChOl; 241 280z
Plang 1 EZ
Dats Rate R
Scanmer H o
(ver Limit Readintenna Cable Preamp Ant Table

Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB og 1 deg
L 2198.00 b5L.38 -22.62 T74.00 52.98 30,18 3.54 353l 100 0 Peak
Z Z198.00 40.14 -13.86 bH4.00 41.74 30,18 3.54 35.3l 109 200 Average
3 2389.92 60.79 -13.21 74.00 62.24 30.26 3.75 35 46 100 0 Peak
4 2389.92 47.08 -6.82 54.00 48.53 30.26 3.75 35.46 Lo 169 Average
b @ 241200 113,98 L1640 30,27 377 35.48 100 0 Peak
6 2412.00 100, 78 102,20 30,27 3.77 3b.46 Loo 189 Average
T 2494, 00 52.56 -21.44 74.00 53.90 30.30 3.83 35.53 100 0 Peak
] 249400 44,22 -9.78 54.00 45.57 30.30 3.88 35.53 Lo 169 Average
] 2618.00 62.44 -11.56 74.00 63.86 30,14 3.88 35.52 100 0 Peak
0@ 2608.00 50,89 -3.31 54.00 BZ 10 30,14 3.88 3562 LLD 140 Average
Remark: #5 and #6 Fundamental Signal
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 12 ~ File: D:\Projecti200702\ 5 M1710210-01Part 15CS2BWWLANW 1111k Tx_ChO1.EMI_(18)
o7 Level (dBuv/m) Date: 2007-05-01

FCC CLASS-B
-6iB

FCC CLASS-B {AVG)
-GilB

9 WMWMW‘ T

g 3000 3600. 4200. 4800. 5400. 6000

Trace: {Discrete) Fregquancy (M

Site o DECHDR-HY
Comd i Lign \ HF-ANT-0B04 10 WERTTCAL
EIT ;DA
Power v L EDYac/ BNz
Hode | ¢ OFR TI0ZI0-01
Hemg, © Llb Tu_ChDI ;241 24Pz
Plans ;B2
Data Rate o
Scammer v Al o
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
L 4824.00 56.40 -17.60 74.00 B3.73 32.94 5.84 3612 100 0 Peak
2 4824, 00 44,61 -9.39 54.00 41.94 32,94 5. 84 36,12 100 255 Average
Data: 13 ~ File: D:Project2007Q 2\ M7 10210-01%Part 1SCIS28WWIL ANW 11V 1b Tx_ChO1.EMI (18)
4 Level {dBuVm} Dafe: 2007-05-01
FCC CLASSB
6B
1
M ottt e EEC CLASSAE, (AVGY
19 M -6iB
0 6000 6600, 7200. 7800, 2400, 9000
Trace: (Discrete} Frequency (itr)
Site o DECHDR-HY
Comdition ;. HF-ANT-DB04 10 VERTICAL
EUT ;A
Power o 1 20Y¥ac/BH:
Hode |  FR 7IBZI0-D
Hemg, ¢ Llb Tu_ChOI ;241 23Rz
Plans . B2
Data Rate [
Scammer v Al o
Over Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
L T236.00 61.08 -12.82 74.00 50.88 3833 T.78 35 .92 100 0 Peak
28 T236.00 51,75 -2.2b 54.00 41.56 3. 33 T.78 35 92 106 187 Average
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